
 

 
 
Stanlow Manufacturing Complex 
Variation and consolidation number   
EPR/FP3139FN/V015 1  

 

 
 
 

 
 

 

Notice of variation and consolidation 
with introductory note 
The Environmental Permitting (England & Wales) Regulations 2016 

Essar Oil (UK) Limited 

Stanlow Manufacturing Complex 
PO Box 3 
Ellesmere Port 
Cheshire 
CH65 4HB 

 

Variation application number 
EPR/FP3139FN/V015 

 

Permit number 
EPR/FP3139FN 



 

 
 
Stanlow Manufacturing Complex 
Variation and consolidation number   
EPR/FP3139FN/V015 2  

 

Stanlow Manufacturing Complex  
Permit number EPR/FP3139FN 

Introductory note 

This introductory note does not form a part of the notice. 
Under the Environmental Permitting (England & Wales) Regulations 2016 (schedule 5, part 1, paragraph 19) 
[...]
F201A 58.9 MWth – Permitted to operate until completion of pre-operational condition POC12  
F201B 58.9 MWth – Permitted to operate until completion of pre-operational condition POC12  
F201C 49.0 MWth – Permitted to operate until completion of pre-operational condition POC12  
F204 118 MWth – Permitted to operate from completion of pre-operational condition POC12  
F650 2.4   MWth 



 

Permit number Stanlow Manufacturing Complex 
EPR/FP3139FN 16 

 

 

Table S1.1 activities 

Activity listed in Schedule 
1 of the EP Regulations 

Description of specified activity Limits of specified activity  

Section 1.2 Part A(1)(e) The loading, unloading or other 
handling of, the storage of, or the 
physical, chemical or thermal 
treatment of crude oil  
(Oil movements) 

From receipt of feed, through blending (where necessary) to feed, intermediate and product storages 
including: liquefied petroleum gases, white oils, gas oils/ black oils, crude oil/slops. 
The activity is limited to the locations identified on site plan provided as Appendix 3 of the BAT 52 derogation 
received 04 January 2018. 
====== 
Loading/unloading at White Oil Docks (Berths 1 and 3 on Stanlow Island) shall be limited as follows: 
 

1. From 01/07/2022 to 31/12/2022 the loading/unloading throughput shall be limited to 500,000 m3 
[Note1], unless the Environment Agency grants written authorisation to exceed this limit during the 
reference period, following review of the report submitted in response to improvement condition 
IC54, in which case loading/unloading shall be limited to the level specified in the authorisation.  

 
2. From 01/01/2023 to 30/06/2023 the loading/unloading throughput shall be limited to 500,000 m3 

[Note1], unless the Environment Agency grants written authorisation to exceed this limit during the 
reference period, following review of the report submitted in response to improvement condition 
IC55, in which case loading/unloading shall be limited to the level specified in the authorisation.  

 
3. From 01/07/2023 to 31/12/2023 the loading/unloading throughput shall be limited to 500,000 m3 

[Note1], unless the Environment Agency grants written authorisation to exceed this limit during the 
reference period, following review of the report submitted in response to improvement condition 
IC56, in which case loading/unloading shall be limited to the level specified in the authorisation.  

 
4. From 01/01/2024 to 30/06/2024 the loading/unloading throughput shall be limited to 500,000 m3 

[Note1], unless the Environment Agency grants written authorisation to exceed this limit during the 
reference period, following review of the report submitted in response to improvement condition 
IC57, in which case loading/unloading shall be limited to the level specified in the authorisation.  

 
5. From 01/07/2024 to 31/08/2024 the loading/unloading throughput shall be limited to 167,000 m3 

[Note1], unless the Environment Agency grants written authorisation to exceed this limit during the 
reference period, following review of the report submitted in response to improvement condition 
IC58, in which case loading/unloading shall be limited to the level specified in the authorisation.  

 
6. From 01/09/2024 to 31/12/2024 the loading/unloading throughput shall be limited to 334,000 m3 

[Note1]. 
 

7. From 01/01/2025 the loading/unloading throughput shall be limited to <1 million m3/annum. 
 
[Note 1: any unused loading/unloading throughput allowance may be carried forward between subsequent 
periods within the same calendar year, provided that the threshold of 1 million m3/annum is not exceeded in 
that calendar year]. 



 

Permit number Stanlow Manufacturing Complex 
EPR/FP3139FN 17 

 

 

Table S1.1 activities 

Activity listed in Schedule 
1 of the EP Regulations 

Description of specified activity Limits of specified activity  

Section 1.1 Part A(1)(a) Burning any fuel in an appliance 
with a rated thermal input of 50 or 
more megawatts (MW)   

From receipt of natural gas, fuel oil and storage of fuel oil. Natural gas, fuel oil and refinery fuel gas supply 
systems to combustion units and any associated activities necessary to maintain the operation of the plant 
and fuel supplies through to the discharge of exhaust gases from the stacks, ash removal from the 
combustion process and the export of steam to the steam systems, including:  
i. LCP 140 HPBH boilers 21 to 26     6 x 104 MWth boilers 

Combined capacity limited by software interlock to less than 500 MWth in accordance with 
Environment Agency Regulatory Guidance Note 2 and subject to provisions set out in Section 4 of the 
MFF Protocol. 

ii. MPBH 2 x 28 MWth boilers 
 
Notes 

- LCPs 138, 139, 141 & 142 included in listed activity Section 1.2 Part A(1)(d) 
- Combustion equipment serving activity Section 4.2 Part A(1)(a)(i) – Hydrogen Production Plant 

– are shown as part of that activity, although they take part to the aggregation under the 
Section 1.1 Part A(1)(a) combustion activity.  

Section 4.2 Part A(1)(a)(i) Producing inorganic chemicals such 
as gases – Hydrogen  

Hydrogen Production Plant (HPP) 
From receipt of natural gas and refinery off-gas, its purification, reforming in a gas-heated reforming followed 
by auto-thermal reforming (GHR+ATR configuration) and isothermal shift conversion, to the separation of 
gases from the synthesis gas (syngas) stream to produce hydrogen with a design capacity of 100,000 
Nm3/h, including hydrogen compression. 
 
Combustion equipment serving this activity, which are part of the aggregation under Section 1.1 Part A(1)(a): 

- Feed Fired Heater (20.2 MWth input), new Medium Combustion Plant (MCP) normally fired on 
sulphur-free Pressure Swing Adsorption (PSA) tail gas (or natural gas during start-up and shut-
down only)  

- Steam Boiler (27.6 MWth input), new MCP normally fired on sulphur-free PSA tail gas (or 
natural gas during start-up and shut-down only) 

- Gas oil emergency generator (2.9 MWth input), new MCP, operating in emergency only for less 
than 500 hours per year; maintenance testing is permitted for less than 50 hours per year 

- Firewater pump, gas oil fired, less than 1 MWth input 
 



 

Permit number Stanlow Manufacturing Complex 
EPR/FP3139FN 18 

 

 

Table S1.1 activities 

Activity listed in Schedule 
1 of the EP Regulations 

Description of specified activity Limits of specified activity  

Section 4.2 Part A(1)(a)(v) Producing inorganic chemicals such 
as, non-metals, metal oxides, metal 
carbonyls or other inorganic 
compounds (for example calcium 
carbide, silicon, silicon carbide, 
titanium dioxide) 
 

Sulphur recovery and production 
Amine recovery unit, amine systems, sour water stripper units  and sulphur recovery unit plants including: 
i. Unit 5300 (100 t/d design feed rate for sour gas) 
ii. Unit 5500 (100 t/d design feed rate for sour gas) 
iii. Claus Off gas Treating Unit 

Section 5.1 Part A(1)(a) The incineration of hazardous waste 
in an incineration plant with a 
capacity exceeding 10 tonnes per 
day 

Energy Recovery Plant 
From receipt and preparation of wastes for incineration to export of ashes and air pollution control (APC) 
residues.  The incinerator is permitted to burn 50,000 tonnes/year of hazardous and non-hazardous waste 
as specified in Table 2.3 of this permit.  Energy is recovered from the burning of the waste. 

Section 5.3 Part A(1)(a)(i) Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day involving biological 
treatment 

North Dissolved Air Flotation (NDAF): Biological treatment of waste waters and storage of sludge 
>50t/day 
From collection and treatment of process effluent including: 
Receipt of ballast water received from ships in Manchester Ship Canal (MSC) berths, surface waters from 
north site and effluent from No 1 and No 2 Gate STL road terminals and subsequent physical and biological 
treatment to the discharge point W2, to the River Gowy.  
Discharge point shall normally be to sewer following completion of BAT 12 as specified by IC41 in Table 
S1.3 of this permit. 

Section 5.3 Part A(1)(a)(i) Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day involving biological 
treatment 

South Dissolved Air Flotation (SDAF): Biological treatment of waste waters and storage of sludge 
>50t/day 
From collection and treatment of process effluent including: 
Surface waters from storages West and East of Gowy, the distillation department and non-process effluents 
arising from HF Alkylation unit and subsequent physical and biological treatment to the discharge point W1, 
to Thornton Brook, tributary of River Gowy. 
Discharge point shall normally be to sewer following completion of BAT 12 as specified by IC41 in Table 
S1.3 of this permit. 

Section 5.3 Part A(1)(a)(ii) Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day involving physico-
chemical treatment 

Spent Caustic Neutralisation Unit: Disposal of hazardous waste  
From collection and treatment of spent caustic from CDU-4 furnaces, HDS2 unit, Merox and Gas plant to 
transfer to the Process Dissolved Air Flotation (PDAF) and subsequent discharge at W3, MSC. 
Discharge point shall normally be to sewer following completion of BAT 12 as specified by IC41 in Table 
S1.3 of this permit. 



 

Permit number Stanlow Manufacturing Complex 
EPR/FP3139FN 19 

 

 

Table S1.1 activities 

Activity listed in Schedule 
1 of the EP Regulations 

Description of specified activity Limits of specified activity  

Section 5.3 Part A(1)(a)(ii) Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day involving physico-
chemical treatment 

Unit 78: Physico-chemical treatment of waste waters and storage of sludge  >50t/day 
From collection and treatment of process effluent including: 
Process effluents arising from chemicals units located at north and south sites and effluent by pipeline from 
Argent Energy (UK) Limited (EPR/LP3233DK) which is subject to pH correction and physical treatment prior 
to discharge to sewer.  

Section 5.3 Part A(1)(a)(ii) Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day involving physico-
chemical treatment 

PDAF: Physico-chemical treatment of waste waters and storage of sludge >50t/day 
From collection and treatment of process effluent including: 
Process effluents from refinery operation and subsequent treatment to joint discharge point with surface 
waters from refinery operations (N38) to W3, MSC. 
Discharge point shall normally be to sewer following completion of BAT 12 as specified by IC41 in Table 
S1.3 of this permit. 

Section 5.3 Part A(1)(a)(ii) Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day involving physico-
chemical treatment: 

Storage (Maintenance): Disposal of hazardous waste 
The de-sludging together with the dewatering and/or de-oiling of hazardous sludge including; tank/vessel 
bottoms, oil water separators and interceptors. Recovered oil to be directed to existing tankage. Recovered 
water to be discharged via an effluent emission point listed in Schedule 3 Table 3.2(a) of this permit. 

Section 5.3 Part A(1)(a)(i) 

 

Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day by biological 
treatment - HPP effluent treatment 
plant 

Effluent treatment plant serving the HPP and CCS activities 
From the collection of process wastewater effluents (from blow-down and condensate returns, sludge 
dewatering, and the CO2 removal system) and potentially contaminated rainwater (via oil removal in 
corrugated plate interceptor), to its biological treatment in a Membrane Bioreactor (MBR) including a 
nitrification/denitrification nitrogen removal process. The treated effluent from the MBR is then routed to the 
Clarified Water Tank, where it joins the clarified raw water stream to be fed to the Demineralisation Plant 
serving the HPP and CCS activities.  

Section 5.3 Part A(1)(a)(ii)  
 

Disposal or recovery of hazardous 
waste with a capacity exceeding 10 
tonnes per day by physio-chemical 
treatment – HPP sludge treatment 

Sludge dewatering serving the HPP and CCS effluent treatment plant  
From receipt of sludges arising from the pre-treatment of water and process effluents, their physico-chemical 
treatment (dewatering by centrifugation) to the removal of waste sludge by tanker for off-site disposal and 
recycling of supernatant water to MBR biological treatment.  

Section 5.4 Part A(1)(a)(ii) Disposal of non-hazardous waste 
with a capacity exceeding 50 tonnes 
per day involving physico-chemical 
treatment: 

Effluent (Maintenance): Physico-chemical treatment of non- hazardous waste 
The de-sludging and dewatering of non-hazardous sludge from the demineralisation plant (CT2) and 
component parts of the effluent management system (including settlement ponds, grit chambers and 
channels).  Recovered water to be discharged via an effluent emission point listed in Schedule 3 Table 
3.2(a) of this permit. 

Section 6.10 Part A(1)(a) Capture of carbon dioxide for 
geological storage from hydrogen 
production plant 

Carbon Capture for Geological Storage (CCS) 
From the separation and capture of CO2 from hydrogen production plant (reforming process), CO2 
dehydration to the export specification, to its compression for offsite exporting via pipeline for offsite 
geological storage. 



 

Permit number Stanlow Manufacturing Complex 
EPR/FP3139FN 20 

 

 

Table S1.1 activities 

Activity listed in Schedule 
1 of the EP Regulations 

Description of specified activity Limits of specified activity  

Directly Associated Activity 

Flaring of gases Burning of sour and sweet gases at 
flares 

Hydrocarbon gas recovery compressor, flare headers, knock-out pots and flare stacks and any ancillary 
equipment consisting of Flares 1 to 4 (emission point A-14) on South Site. 

Nitrogen generation On-site generation by third party  From the production facility piped to the respective plants. 

Cooling water system Closed circuit natural draft cooling 
tower 

Cooling Tower 1 serves Sulfolane, Instrument Air compressors and sour water stripper. 

Cooling water system Once through cooling tower  CT2 serves HVI Luboil, Crude Distillers, Feed Preparation Units, Merox Treater 2 and HPBH. 

Cooling water system Closed circuit natural draft cooling 
towers 

CT5 serves Platformers, Aromatics, Hydrodesulphuriser 2, Catalytic Cracking Units and Gas Separation 
Units. 

Cooling water system Closed circuit natural draft cooling 
towers 

HF alkylation unit, HPBH and Distillation PU. 

Surface water drainage Collection and handling of surface 
waters within installation 

Handling and storage of site drainage until discharge to the site waste water treatment system or to 
discharge off-site. 

Demineralised water unit HPBH demineralised water plant From the production of demineralised water to process water use in the HPBH. 

Water demineralisation plant Demineralisation unit serving the 
Hydrogen Production Plant and 
Carbon Capture and Storage 

From the receipt of water from the Clarified Water Tank to the production of demineralised water for use in 
the HPP and CCS. The demineralisation plant generates a demineralised water stream and a reject effluent. 
Subject to completion of POC7, the reject effluent is discharged to the refinery drainage system at point T1 
(as specified in Table S3.5(b)), via CT2 open sump and N38, to discharge point W3 to the Manchester Ship 
Canal. 

Surface water drainage Collection and handling of 
uncontaminated surface water within 
Hydrogen Production Plant, Carbon 
Capture and Storage and 
associated Effluent Treatment Plant 

Operation of systems for the collection, re-use and discharge of uncontaminated surface water to the United 
Utilities treatment plant, through the existing emission point S1. 

Surface water drainage Collection and handling of 